
( 

( 

:'� 

'r 
� 

( 

( 
'"<; 

( 
I' 

\ 
' 

I f 
J. 

( 

( 

BELL SYSTEM PRACTICES 
Plant Series 

2 8  TR A N S M I T T ER D IS TR IBU T OR 

( L AXD - P i v o t e d  He a d ,  M u l t i - c o n t a c t )  

P AR T S 

FIGURE CONTENTS PAG E 

176264 (Automatic Send-Receive Set) and 
176265 (Reperforator Transmitter Set) 
Modification Kits to Provide Snap-on Cover 2 

2 159125 and 173497 Yoke Assemblies and Last 
Character Contact Pile-Up 3 

3 Rear Plate and Reservoir Mounting Bar 4 
4 Bails 5 
5 Eccentric Shafts 6 
6 Front Plate and Main Casting 7 
7 159142 and 164364 Sensing Shaft Assemblies-

1 Cycle 8 

8 159162 Sensing Shaft Assembly- 2 Cycle 9 
9 159848, 159878, 163483, 172792 and 173701 

Distributor Shaft Assemblies - 1 Cycle 10 
10 159161 Distributor Shaft Assembly - 2 Cycle 11 
11 Distributor Contact Block 12 
12 159127 Storing Switch 13 
13 172793 Storing Switch Assembly With 

Transfer Type Code Reading Contacts 14 
14 159120 Clutch Trip Assembly 15 
15 179129 (With Chute) and 179228 (Less Chute) 

Modification Kits to Provide Fully Enclosed 
Last Character Contact Assemblies 16 

16 Cable Components 17 
Numerical Index 18 

SECTION 573-127-800 
Issue 2, December 1970 

AT&TCo Standard 

.t:!.Q1!: When ordering parts from this section, 
prefix each number with the I etters TP. 

The part identification information contained in the 
following change notices has been incorporated in this issue. 

TCN I #663 

Transmitter D i stri but or 

Teletype Code Bell System Code 

LAXD3 28C 

Prepared fo American Telephone and Telegraph Company by Teletype Corporation 
©1958 by Teletype Corporation 

All rights reserved 
Printed in U.S.A. Page 1 



SECTION 573- 127-800 

(i) 159851 7002 

I 

0 151152 � 
0110743 �If 

@ 

0 159135 

I 
I 
I I 
I 

��159808 
�-2191 

I 

��, 
� -,�'-' i �-.!. 

--

--

151631-� @ 
2191/ /@' 

7002 ' 
', 

,-159808 

<W-2191 I 
�7002 ®159807 

�'�/ I 
.. 

2191 

_ _, ... �0 I '(J �. 
'·..--: .. \. � 

,/,·.:·; .. \ --� \ \� \'fv::�·.- - - -� '-\)}'"' 151630 
• '\1761"-'4 

(Ref. 158847 
see Figs. 7 to 10) 

01 7"' 1 53 -----------1 

""·"�' -?fv � .;1· :�:·:·:·>, rd' .. ,� -�P'"" /: ·, 

"""" 
.. -

/ ••• .• :.,. \ ' (i) No longer available,order 176264 Modification Kit 

(Ref. 161482 I I)] J;.. 0 No long�r available,order 176265 Modification Kit 

F' 6) \!...:) 0 Pecul iar to 176264 (Specification 50067S) 
see '9· 0 Peculiar to 176265 (Specification 50067S) 

FIGURE 1. 1 7 6 2 6 4  ( AUTOMATIC SEND-RECEIVE SET) AND 1 7 6 2 6 5  (R�PERFORATOR TRANSMITTER SET) 

MODIFICATION KITS TO PROVIDE SNAP-ON COVER 

Page 2 

....• , _ _  •. '-,�:, 
I. 

i 

�, 

) 

') > �,.··

-

� 

�.) 

,,) 



( 

( 
• 

( 

( "· 

( 

• 

( 

t 

ISS 2, SECTION 573-127-800 

151689 ---� 41733 .A) / 158816 .... 41732 - �/'Q) //158817 \9 152893 
---- �� �o o 41733 6 -

159143 � . "- . �0 / 158815 110743 
''l I "-119648 

Q 'A / @-1'� 
�Q Q ®-125011 

I 
0 Q I 

1 159155 
0 I .

... A'<W3489 
• /� �� I 156818 �-,, 81726 y «> : • I � 

. 
' 

.,m I v' : 
77039 ...-i •' • /3640 

---f 1 

/ @. , 110435 

158807 
1 � 

...- I � 
153819 -- .. ' 

/ ' /<@.� 
� I 

/ 
'v/ � 

I 59805 -- • � 1 
...- ...-

I / @ 

159153 -- � 
I 

� / 1125802 // 
: I I \./ 

I I 10743 
119649 I I 

: 110435 
1""'( 1 : , , : 158813 

: 

159803
'\. '\ � : I '.J 

\ 1 
'-._ (j1, I ' 

I 

<.fii} I I 

E 1 Design -see I 

� ...... ' 

F" re 15 for New DeSign 

' 
I I ar y 

· 1 

@ '!'.!�' ', 1 
1gu 

I 

\ ', ', I 

I 

' , ',1 
' ', I 

I 

151880 ', ' 

I 
' • " 

I 

110743 ', :. 

1 

� ttl I 5381 9 --...._ -
I 

--...._ �--

I 

@ 
� --

I 
/ , ---- ' 159158 

1 
-

,_ 

I 

70073 ,c:. • • c··· I::\\ @I) 82999 
I 

1: 
\ � � \ \ 

I 

1J- a ® � \ ---.....,� I 
I I' 

-- ' • I 
I I '

, 159150 - - - ' 
I 

159147\ I : ' ,, -�-- \ 153267 
1 

I I ', --
161494 I I 

I I� ' --
I I 

I � -
153267 156823 

I • ' I 

� 

r .. I 

0;'\ I "'\ \. ./ \ 

: "') :� �- ., -�'�-- � ., 
I 
I . L-1 _ � -

'�-,\ r�: �-J l f:·· k._ __ _j � ... >-� \ \ (Ref. 161482 - ... 
J ; \\f..;,.i. • ! "�\< _;_ . ·  .) 

153819 
. ) �_ .. 1_.;___ """". / ......... 

see F1g. 6 
41!1 

.-"'' 

1 58807 

!""\ ( ··..._......-./ 

FIGURE 2. 

-�,., 

CD Not part of 159125 or 173497 

0 Peculiar to 173497 

1591 2 5 and 1 7 349 7 YOKE ASSEMBLIES AND LAST CHARACTER 
CONTACT P I LE-UP 

Poge 3 



SECTION 573-127-800 

Page 4 

159313 

I 151685 __ , i-- 151657 

--1 
I 

', ::.____j -
I 

125011' 

/- I 
I 

1 60562-11 �--151692 � �85318 
@;l l  158860 -

364f' -- @ 2191 -� 
I 

I 

;_ _ _., I - I I I I I I � ' 11074:> I : " . I 

I 
'- 2191 / � 1 I 158216 • 

@ I ' y,:., 158859 / �---' � � 

@._ 
\!.< --------- ; 219l 

3598 I 

W "'-- -- L --1 • I I 

I 

_-- ' ' , 

-�152893 ;,_�-.�®·� : 

--�\\] 

� W I 
158861� I (' I I 

160564 � 159816 ' ® \ 173371: 
<DJ58855\ 

159906 
h "" @) � !ill\ 158862 : 

e 
6. � 

� I\\ 3606 
1 

� @ 2191 
I 

' -- I @" II 2352 ! 
I 71073 I \ 

I 

. 0173690 93118 
5740 

I 
_J 

--

@158792 

90436 I 
� \ - � I I 72522 � �---1 

�- : 
@158790V(p �� @163011 (�ylon) 

@163363j � - 90436 l @158791 (Fiber) 

I ---L--- -------
(····��·\\ 

.-----1 250 1 1 I I � I ,-�-� \ I 1 \ 152893 I I 3640 158789 I I \ 111767(.030"Thk)1_7 3595 1� 
55064A (,016" Thklj � @) � 
I : : �� � \ I I -� \ 5 

--

:�J 1 104451 8 318 

L ��· I , \ .
. 

I .-f31 -- 1�1632 ' :.--@J � ----� ' � 2191 

ll � i51S32 

J --.··: .� � r���, �--------... 

Jj{{�=1 """"' /· ... ,�,' �··:· .
.
.. ,
. 

. . .... ··· 1 

0� 
I 158561 I 
! I � 

��--® � . I 
2191 

\ 
158822 

' � ... ,,,/" ,.,..,--\ •: --···-... ... · r·--· 
I (Ret. 161482 

... __ _ 

L see Fig. 6) � 160

.

567 . �·· ' lC---J 160565 ' 

�LD 2!.'(LPARTS - • �0 I ./ . 

CD Used with Chad I ess tape 
® Used with fully Perforated tape 
Q)The 158791 fiber gear requires the 158790 stud and 158792 

spacer and is used on all units equipped with a 2 cycle clutch. 
@The 163011 nylon gear requires the 163363 stud. 

FIGURE 3. REAR PLATE AND RESERVOIR MOUNTING BAR 

····� 
'') 

• 

.. 
) 

.. :> 

) 

... 

-�) 

<.) 



( 

( 

• 

( 

( 

( 

... 

( 

( 

ISS 2, SECTION 573-127-800 

Early design parts are 
no longer available ­

order 164568 
Modification Kit 

158819 

�� 

94693 --'0 82727--- 158786--------- � � ®} � ............. 119652 45104-',, ' ---\j) \:!.)} -------._ �152441 
', I �150923 ' ' I 

' ' I 158784 ', ', I I 6807 
2191 7002 ""' 1-----l_J �- 119652 3598 I I ----- -

�, 11 tW 
\ 

� -- "" I r.:n @ �- � � � 158852 / � � I v \ ---
6807 �� 

\ 
158805 ------

w 150923 .... - -
158852 / - --- I 

--- I ' -- I 
,'-___ I 

I 
150923 158786 I 

I I 
11 9652 15244 1 I � : " \ � �- ',,

, -�---
" ® � \W , ____ l 

-"' 

� Q � 152441 119652 
Ill� 150923 \ I 

� � 
�'" I 90752 \ 

@ �) 

: 158786 \ f@ 
160669 � ® @} 
1 \ r \::jJ I I I \ I 
I I 
I I 
I I 
I 

� 

�� 

I \07, 
119652 � r�·,;\., r,;;· .,-,

-
CD161328 11 o7 43 h ,_ \ --- r . ,.. \ �,/ . . � ; ; i / . ---� , ..• '\ e:rJ 

CD161326 

�-(t) ... 1 . ' K4. ,;(-------® \ ·· .......... l 
. !, ) 

(Ref.!61482 
\ 125011 \1"1) 1.. · ··"" 

see Frg · 5) 151880 \: . ..:) 

FIGURE 4. BAILS 

CD 164568 Modification Kit to provide 
replacement for Latch Bail, Pusher Bail 
and shaft 

Page 5 



SECTION 5 73-127-800 

Page 6 

151737-� 

/158798 
($) 2034 3640 ----�� f-151152 

159164�-� � 'f-110743 

160434 
( ;' I 

/

/

"/K;· //"\\ � I I I I . 1 I 
I I 

CD160434 : : I 
""' 0- 151103---1 i 158556 

I 
@151397 : 158833 I I 

__ --: .- I ' I I - _J -'h __ ,,-1--
//' 152441 

i"': ,, I '/ 119652 I 
2669 34432 �:::: :

·I / --1 \ � rrru ��� 
IJ2626 I I ' i �@) ��" I 

\ �-- �I l : :"'" ····.... 
150923 158786 

� � I I 
,,,, . 

� I i'' . . \ 
: \ !,--"·"",�,,, ' l'' ·, -

. 

I I 
r·"··"'_,,,,,,,,·" l (/ ·; ... \ ·······

.::
··· .. , ,-----

1 

I 
I I 
I 
I I I 
I 
I 
I 
I 
I 
I 
I 

_J --
I I �- a ;,·1 ;� /-"'"' ... 
: . : C1. "'"��;;"<,9 ,,S, �. , 
I \. I ·-.... 

fl'\. .._ 
i (··· .... ,;........... (Ref. 161482 

I , I , , .. , f�'\J \ rq ·"'·· .... , . >. . 

I ' I I' ·'- ' i II'V '' y•, "° Fo,. 6) 

I \ I 
·\

· .. ! .-' I -� .. \ ;"" '• 
,'··� 1 " t.J I 

1107 431 
.
·
.
·I @ .... 1/ff// "-.. '' v···. "·-... .! ! ; ' 

151152 I � 'A"'(p. A 
""" .J l; "'· ·· ... " ., l ·.,,,--"'" "" 

\ -- > \ 
\ i , • • , ,..... ! ' t """ ·, 

_ ... ;·\ \ 1 • · ' ' ,. , I"· t. 

� -- • · '-" , 
\ I : j ,. , • 1 

tiP � , , \ \ ' ' ' .\ .... , 
� ') ·. 

', 158832 
\" � 

.
il""",,,•"'"" '" 'f % % J 

1" '!'' -�;, ' ' , .-"""' 

(Ref. 158821 / \.j' \J �--- · Y ' , .. -,J"'_-· 
see Fig. 6) �( • ', 

! 1 1 I 
, 

·-- 111 II I 
'-

---- _ _, 1!1ii II 1 
'-, 

%) (i'.'i. � r \\ I IIHIJJ I '-
� � ���� I I '-

\ \ I I 11 1.J � I 34432 \ \ 1-.Lr--f ---- __ CD158834 

2669 I I I I --J I --
--

112626 11 \ 1 f �---- � CD150507 I I I --
/ 125011 

'@ �110743 @ �152893 

1 I I 1 '-, �/(1)158907 

I I I I ' .) I I I ' 
161149 

® �-- I 
" "'-._ 

\ I ""' 
-� 

35� 2191 �� �-'-=· -���� � 
"'1791351 ------- !588% � 

�--
161148 

Note: Early units used the 158849 push lever in the 6th 
pin position and did not require a tape-out spring. <D Peculiar to unit equipped with latching type 
push lever (158848) in the 6th pin position 0 Peculiar to unit e9ipped with non-latching type 
Push lever (179135) in the 6th pin position 

(units designed for twa-cycle operation do not 
requore a tape-out pin spring) 

FIGURE 5. ECCENTRIC SHAFTS 

., 

') 
• 

) 

) 

.,) 

" 
'i!J 

.�J 



(' 

( 

( 

( 

( 

{ 

( 

158779 

' '\ 

I \§'

,

, 

84575 
-- 158828 ',,, 

-
<).("-<:. ..... CD 6 970 --<""", ', ', ',, ',, ¥ 158771 -----:::_,:,::- ',, ', ', ' 

@1 -(])174085 
I 
I 
I 0 

2191 
3598 I \ ,_ 

® ®--®r /3640 
3599 

--- 2669 

f/-151632 � -2191 

$-7002 
I 

ISS 2, SECTION 573-127-800 

Ol-+-- 119648 
I I I I 6l 

--�\ \ 

--� 
--

I 
I 
I 

) 

119648 

158778 

3598 
2191 I (Ref. 1

_
58822 r"'� 7002 I seeF1g. 3) "- \ \ \ � 

I 
I 
I 
I I 
I 
I I 
I 
I 
I 

I 
I 

"-; ·� ' ��� 
l .. <" __ ... � 

----
--��:--�----

---'�� 

Cf! ql · I 2191 

158859 

-(])161482 

I 
� I ---1 

L---
I 
I 
I ®-' �""' \ 76474 

-
-

l"\ 
158801 

158821 

158800 

Yi.£.6::> �® 
"" 

__ s 

�- --- 312428 

1!1 

(])178171 Modification Kit(also includes 174506 
Block-Specification 50052S) 

FIGURE 6. FRONT PLATE AND MAIN CASTING 

Page 7 



SECTION 573-127 800 

Page 8 

Part N b 
l®, 164363 ( 7 00 U . 

� 
(j)l58788 

om •• S<ompod oo Sloo L(j) 158844 { 7. 42 ''' 
Code) 

@15163l i.V2191 / \ ve • and7.50Unit Code) 

\ I � 
120824 � 

� 

--1 \ 
�Jlllf-1 

� @l. : '. �� 

®) N 

� : 
' ' ' ' • ' y 

I I 

<D151� ())2191 l--�' { � � ® [1 158850: 

@151631 ' , \ � � � !58895 \ 
: 1 I 

� �A 
\ :,. , - "" \ 

� J I I 

� \!) ,.,.\ " 
@' , • ......- I � 

\ \ <D2l
\
9l {Rof. 15882 1  159341 

158795 
1587'14 1 \ a�� l20��J 

• 
••• Fla. 6) 

158926 
3640 --------

2539 
73175 

--------

_ .......... --
--

-
- 150043 

1500 

\ 150241 

r __ _ 

I 
I 
I 
I 
I 
I 
I 
I 

I 
I 

--
--

-
-

----
---- ------

--

�� � 1 �� � ��L� 
�q}-� �\� � i 

\ \ \ 151728 I : 
I 

150029 
150044 I 

@'� �-

I 

\ " � 150013 --------' 

�- "' 154694 ----
110743 

42823 ------

151737 -------

--------- 02191 

--
-----

\ --------- �-10\. J:;.?:,----,

-
. 

i 
� � @151630 

I 

' ---'ll158847 

I 

I . , 

I /
150040 

: -- I} I 

I 

,, I ' 

I I 2191 
!i 

I 
I 

I 

U ' 
' 

: 1\797 ./ 2191
15"'' •t i l ... �@ 

l @) 0' \ � �x-\\-J \ \
2539 

I 

..@! 
'""' w 

73175 

I 
� \ 

•- • 

(Rof. 15&322 

• "' 159341 ••• Fla. 3) 

163012 

FIGURE 7. 

Q) Pecul ior to 159142 
® Peculiar to 164364 
G) Not part of Shaft Assembly 

1 5 91 4 2  AND 16 4 3 6 4  SENSING SHAFT ASSEMBLY-I CYCLE 

, 
') 

) > 

) 

,) 

J., •I 

·� 



f 

( 

( 

( 

( 

( 
( 

ISS ,2 SECTION 573-127-800 

CD151631 CD2191 __ CD158788 

\ I t-1 1 

0151630 � �- I --:,< ... 159341 
158795 

58794 120824 

�eo"' • : ,, , , \ \ \ I 
2539 73175 l_;'\-'\_i � � ®� 

\ I CD151631 '•_\ � � 
rttn � I /--"::�'·;:--
� €iP @

r-· - _ _)/ 

\ (Ref. 158821 

162573 �-" �,.._ lJ) I 

Ui} ��UI� J 
�� i f I 

I 
1 I I 

..Q®-"' I 120870 1 

�'-I I / I 
I � I 

158926 158895 � : 
___ J 

------------

02191 
see Fig. 6) 

--- �----15()0..4{) 

-------- - --

----
--

-----------�-

I::XJ\U./ 

: , ,

151
: li:· ��i' � �'\qw ��'a) : 

""" �--�\L-� �\ a � , 
�L ',,.,.1 : 

!\J. � 
150830 

I 

-, ��-

: 

151736 

____ , 

------

---- CD1 

----- - -- CD2191 
5163() 

-------

I I 

-- ---- -----
(R.I. 158822 �� � 

_
--

- -

••• Fig 3) I 

,---

' ' 

1 

1 i ceCDI5884? 

I 
I 

] 

• ] •' I) I 

' 

. . ' ( 
' 

I 

" I I 
1 

I 

\. ' : ' 2539 

I 

159341 
... '\) -- _J I 

I 

' I • •• 

i �
"r% "

"" 

15i � �):l�J l- - �··· ij) .. 

I 
2191 I 

73175 

I A I \� 
I -\-�() �� � 

........___ 152634 

CD Not part of 159162 

FIGURE 8. 1 5 9 1 6 2  SENSING SHAFT AS SEMBLY - 2 CYCLE 

Page 9 



SECTION 573-127-800 

Page 1 0  

Part Number Stamped an Sleeve 

0 172757 (7. 50 Unit Code) 
0® 163455 (7.00 Unit Code) 
(i)0159241 (7.42 Unit Code) replaces 

158842 

® 158788 
� 

©)--1 
®2191 �/ (Ref. 158821 12082 

. 
. D 

@151631 I -�1'<· see Fig.6) 
4

"" 
\ _(@)- :01 . l � f\' 

I � I 
�@) :�:,. o'i 

�� � .... � � .\1! 

I I 

/� I : I I � : I 158850 

0151630 ®2191 1 .. �.-::--A\ � ' \ 
_ .o:!l

j___}-- ls889s 

®151631 ·- --- ... \ � \ ®- tJ 0· ----120870 

� r;NA ......... @)- \ 158794 I \ I_ . .J 

r--

� � ............. 158795 3640 -----

\ ®2191 159341 158926 
-------

\ 73175 -----
--

-- -
2539 

--
- - -

--
- ---

----- --- -
15004 

150241 

157 , , � 

---

I (5-11/32" LONG) CD15855� : (6- 5/16" LONG) 0158837 
I 
I 
I 
I 
I I 

I l.. 

·fi. � � Ill • : 

��- . �� 
I ! 

v.% �J \ \ ��:
�u�-. � 

\ �----------
154694 

150013 --------

42823 
--- --

151737 
110743 --- - -----

_ ____ --c;,;l9 @151630 
@151658 00 

------- 1 ; 
(i)2191 111 

--- -- - @158847 \ .'-'> 

� 

--- ----- - -

----�-� 
� 

'T 

,
--

' 
"' 0151658 

' 

IM 158822 : 
/ 015 

: 

••• Fla. 3) "-. i , 8 'j 0 21 91 0 21 91 \ 1346 [ 

" I( I 
/ �'-.._ 

I 

, : I 0158880 
@ e· '¥he'� ...., 1 

' , II .J I@ 
153537 . "l ·. : ( - �()-. 

---150040 

158797 � /2191 

\ @ --® 
- -j � -- --- - - � -

I 
' II 

-

� '!) -
I) 

� I ',_--rt--S-- �I 163014/ 

- 152634 \ 06835 

\ 0 156226 0 17262 9 (7.50 . 

159341 

00 158715 17 
UOil Codo) 

(i)l51638 
' 

. �0 and 7.42 

L® 173697 (�� Jt Cod
.
e) 

00 UnJt Code) 

(i) Peculiar to 159848 for ASR Set 
0 Peculiar to 159878 for RT Set 
G) Peculiar to 163483 for RT Set 
0 Peculiar to 172792 for RT.,Set 
@Peculiar to 173701 for RT:�et 
@Not Part of Shaft Assembly 
0 Not cl'art of 159848 

FIGURE 9 .  1 5 9 8 4 8, 15 9 8 7 8, 1 6 3 483, 1 7 2 7 9 2  a n d 173701 
DIS T RIBUT OR SHAF T ASSEMBLIES - 1 CYCLE 

, 

'') 

') 

') 

.. ) •... , . 

., ,fl 

J 



( 
( 

( 

( 

( 

( 

( 

1552, SECTION 573-127-800 

162573 

<D158788 � 
<D219\I �I ,-<, 120824 

<D151631 I ',' 

"- -'11 ''--' . 
158795 158794 I 

""� �- -� '�., 159341 \ \ � 
�@) : : ' '! \ �� ®� 

I 'I --�� ' 

0151630/ <D2191 L..t:::-_, \ � IN� <DI51631 --<�-� 

� 
� 

' 

@)-�__. 
� \ 

� I (Ref. 158821 
J 73175 <D2191 

see Fig. 6) 

2539 

-lir-UJ I 
I I 
I 
I 

®- .-�-j 0: 120870 II 
/ \ 

/ 

158926 3640 . I 
I 
I 
I 

--..- ------ ____ ..J 

- -
---

-- - - - - - 150040-� 
----

-- ----
2191 

---- --

' 

--- - --

150043 @ 
153537 

2191 I \� � -

I 
• . 1508JO 1�" "L � (f& � �:J i 

� � �Th� � /'"'1 I j 

C �Iii --� \ 
150044 150241 JSa')w 158796 I 

I � �1\ • d1":\ 150029 

: 

I o � 

I 

151737 �--' \ 151736 

_
_ I 

\ I 158182 

- - --- -

Q � 

----

<D' � -42823 
------

1}0743 
--------- '""" 

<D151630 

---------- (Dl58847 ::
�� �/ 

--- --- --

: 
151658 

�-

I 
I 

2!91 
I 

: . II 
j 

\ ..A\ 
®� 

151346 

: 
(Rof. 158822 .� ·. I _ _ --- () -: � 

1 

see Fig. 3 ) -! 0 '-...., 1:' 
; U 

I 

I ·II: , , __ .. 

I 

' U • '� 
I 

'
•

•
• 

-
-

-
-

·
-

1 

159341 I ; ,,_-

1 
158838 

" '. \ :· Cl -160659 

: I 
_,..-, �>Y�-

1 
----- ___. w I I I 

I 

6835 
156226 

I 
l .. h 

<D Not part of 159161 

FIGURE 10 1 59161 DISTRIBUTOR SHAFT ASSEMBLY - 2 CYCL E 

Page 11 



SECTION 5 73-12 7-800 

Page 12 

�0 9883 2 

� 0158768 

" 0151693 ' � � ', � 0 2191 ', ' / 
0158770 -- � ', '@ 08330 

�, 
' 

' / 
0159800 � -, ',, @ 

� 151721 

� 2191 @{/"/ 7002 

' ' ' ' ' ' ' ' 
N�t Required on New Style @,, �� '  174506 

161482 Costing 

- -- r�;:;==:::·.�- --
-

j;., .. (::j:· � 

'�::,�;;�,;) (j::f ' , � "" 161482 I (Ref. 
. ) 

7'1 
see F tg . 6 

' ' ... ... ... 

0 159131 (with open 7 Row
) and 159872 

Block Assemblies 

FIGURE 11. DISTRIBU TOR CONTACT BLOCK 

,�, 
i) 

") 

) 

,) 

J 

��) 



( 

( 

( 

( 

( 

( 

( 

ISS 2, S ECTION 573-127-800 

© -® 
,...-] 

see 

""' y 

-� . > ' 
/158887 

! ' 
--"�� "" ' ' 

I 
1/0 

I 156501 

, . 
'• • •• 0 � .. , 

155725 
159095 \Y 

E 2191 

ll0743 i 120489 --� � 
I ©� I 

13 :�� � �� 

� I 

®�,,� � : : ___ -

' 
8888 

•, 

' 

• 

''•, 15 

!<b ' •, 
@193784 : 

/ : "' 

' ' 
� ' ', -....._ 193789 1 '64931 

',,, 
<Dl93784 

095 /,,,, 
I 15""0 

, 153631 �c::o_ 

••••• 159 

792 
: 320416 � 

'• 
(j) 193 

\ ' 

'•, 

' 
' "' 7002 

/ 
159132 •, 

' 
@� 

', 
I 

-02191 

·-.. 

: .. 
(j) 151631 

7002 
I �158873 I �-

2J9l 
. ... , : • � � : •• 

\ \ 0. 0 \ : ___ .. • 

I .---�� -0121246 

151722 
l{fl -

\ _ .. - --1 

�
I 

$ 

'- � ., 
,. • ' ,. 

• • ' ' ' 
2 

'"" · e 

, , 

. ..- : , -®700 

... 
' ' 

. 
' '*' 

\ : : <$� 7002 158875 -
' i �-(j) 2J 9l 

I I 

1 � 

158870 ' ' .,..___ 2191 
• • •. J • '>'151631 

: : ,f!,..,___ 151722 

v ... - � 
I 1 

1 
. ' I ....... 

I I 
� 59804 it'... ....,. 

@ ! \ 159815 (6th pin) 
�.! i 158868 

\1 Jj__ 158854 
2191 ------ r.\.- -�� l � __ Jt-

� 

� � - � 

158876 � ·" J �- -·� - --�-+ 158869 
� 2J9l X:: ' •' A � � .... 359�><:� � - - - 68\--4 t tlL!J-��� 

- � - I � 
. - ®-"- i ... ---

.. -/ I 
� ..(j) 7002 

I I 
119648 158853 

�-02191 
3598 2191 I '2'151631 !-\V 

@@ 
I \ 3598 2191 

<D When replacing an early design lower contact 
lever with the new style, it is also 
necessary to replace the adjacent levers 
with new style. 

0 Not port of 159127 

FIGURE 1 2. 15 9 1 2 7  STORING SWITCH 

Page 13 



SECTION 573-127-800 

Page 1 � 

��;:' ... , 
� r.; ..... 

_ ....... _-, �..I ... , ----:::·:---· �· ... -r�?J ... 
r;":r-1: ' _,::;::.0> "'- ' rJ V•II �·�I --� � v , 

(,� �---"""""{"";:;.\ <".;;.:. �� '1' ��:� � ... � • '�, 'f��\ \ ""'� .>r-';j "f'. t 1 I - ' ,,, '(!:.;'� ··,) �� ......... �i :r-�r 11\:?, __ (Ref. 161482 
'I'"', "<1 ��')1f f- 1:6\�---�...l :J .. �I 

see Fig. 6) 

I 
I 
I 

© 

A \ IJ rt.,: ...... ���-:--__ J \t) ''"f:JJ "--"'_.. 

r 151630 

I 2191 

/�@ 

(]; 
315764 

� @/ �:;:--__ 172061 
£') '> - '... _,.,... �....... ' ' 7002 __.. ",�c �- 151722 

170956 - I '. I I -I 
", 

I 
l._ L-- I 

7()1'1? -@ ', 

� 
I f... ' I 

', 

" ' ' 
?191-� ' � '- I 

-
' 

' 
151631 -& '',,

, 
170955 -- : ', -

I 

2191 .. ) I @)) 
-® � \ -

3598 

170732 '\ '� 
-- I � 

170731 
----

\�-
I 

<: -

2191 -

I 
o · · ·  · 

' < < 

"�- -
" . 

" '' '' 

"""" "" 
- � 

�- -" " 

151722 �,... 
• " 

158868 -
- - ' 

2669 --- - <-
,•' ' - �' 

- - --

74807 -� t -" > '_ � - -®- �- '--
-

6
,8 � 158flS� 

� �
� 

�--:-_:- "- '® ® - � -.... , 
� 9

� 

� �� 

'\ 151722 
__ 

-
3598 ,_--x @- : -...., ',- ��- 1sss"'" 

�
® @)) -3598 

L 2191 

\� � <: 
2191 ��, '-

I ! 170951 

' 
I I 

if' / i<L ""' 170733 ' ' �' 
"-- - 111 II I I 

/ -
- -

" -1 

2191 © 1)
_ 2669 

-
-

-
ll9b4S 

"-I709S3 ��--�- I �� 151714 

j ,-
I 

74807 �a 
1 

-

I -
.,..,� - 170954 

'--� I 
I 

@- 7002 

\fil- 2191 

�-151722 

<D 315766 Mod!Tication Kit to Provide 
Covers for Contacts (see 
Specification 50,440S) 

FIGURE 13 172 7 9 3  STORING SWITCH ASSEMBLY WITH TRANSFER 
CODE READING CONTACTS 

,

, 

') 

) 

) 

) 

.. 

. 
""" 

L) 

.\j 



f 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-127-800 

3640 ===----
- --- 158762 

125011 

\588b96 
& 

----- -
-- I 

---
-- I 

151152- --� i �- -- ��
--

� ! 
CD 151630 /158760 i � ! 

�/ / 3640 93356 1 / I  

/ - 2034 -� (j)3870_ - - j ' 

" / 
--'!!d---< : 

@_ 
', I 

CDI5161�
21\ I 

r/':-� � � 
' 

' I 

1 

' , I 

I 

'- I / m. .,..- � [ ·D� \. 

_)-- 152893 
119653----- 1}....::_' tl 

� __.---+--36<0 
� '--,� __ , (' : i ) .J/_.f-....._ (Ref. 158822 I 

I 
I 
I 
I 
I 
I 
I 
I 
I I I I 
I 
I 

CJ\r' : see Fig. 3) 

@ ___..r 2034 
@ I 

', .... 
�-158757 

Cl 

86079 I 
', 161837 §...--- 151632 

""'C .... � El : 

® 

@ 

',,, @- 2191 

: 
' .... , 

Etfl58751 

I 

'
, 

o 

-- -

: I ---
' 

. 

• 
--- ---

---

' \ !J 

' 11 - 7•,., I • 
'""' re I!T-' � • 

' • • --- 158753 • 
I I 

158758 : � 
I U:2l910151610 ' 

I 
I 
�--_, I 

I 
I 
I 
: 151630 

J \ 
��� 

__ , - I 
I 

\ 
""2191 

125015 

I 
#11; L-, \ 

CD 2191 CD 151722 

�-121125 

\ ' ' 

' 

� ��� 119649 
(j)1516JO : 

II
�-

� 158761 
��191 

\ ·------

' 193567 

119649 
... ______ 36<0 

""' 

151737 

<:::, 105028 

16502?� 1 n-- 158754 

Part of 164930 Modification Kit 
to provide Arc Suppression. See 
Figure 12 for additona I parts. 

Note: These Parts are common to both Sensing 
and Distirbutor Clutch Trip Mechanisms 

CD Not P art of 159120 

FIGUR E 14. 1 5 9120  CLUTCH TRIP AS S EMBLY 

Page 15 



S.ECTION 573-127-800 

Page 16 

®90791 
®138034 ' I /. ®193722 

®1172 - @, 0 / 
'®.138033 

®138015 

®174327 

-��-� 
®138033 

4331 

� 
/ ®17 

', () 0� 
/ 

®138033 
- �� / ®138014 

®151152 
\ ' 

/
®110743 

@@ 
! -� I ®138033 �� ��� ®42823 / -

. ' 

(Ref. 161482 •••• , : 
see Fig. 6) ----�'-� �'­

iO � ��->, 
I I "r�- I 
I I I I 

I I I 
lt�: J : :� .... ----r 
'l : 

-� 
0174329 I 

(J':l d 
�---- Ref. 152893 

l�- Ref. 110743 �") ___ Ref. 125011 
J 

-� r-{174330 

174326 J -

Ref. 151630 

\ rs:::\� 
'X \ .  '" 
! ��"-.11�� 
�<t:'rJ ... -

-
I 

I,.----- $, 
Ref. 2191 

I 
I 
I 
I 

----:-..... I ... -- -

-;;;.-·· '� (-__•.;:.; "' . .:s.� ;-�.::<• """" �.._�"'\'- I -0, "" --c� '-. 1 '� "' 

I'\: �0-. ,, 'h. "" � , ...... �-._I ' 
___ •• ..,:-...., ""0.,1.-::-:J 

. ... " "' "" :--
.::':c::�=::::• "''-··········"" 

(Ref. Reperforator Transmitter Base) 

Specification 500955 

<D Peculiar to 179 129 

0 174334 Contact Assembly 

FIGURE 1 5. 1 7 9 1 2 9(WITH CHUTE )AND 1 7 9 2 2 8( LESS CHUTE) MODIFICATION KITS 
TO PROVIDE FULLY ENCLOSED LAST CHARACTER CONTACT ASSEMBLIES 

�, 

) 

') 

�) 

) 

) �>>,, 

<j 



( 

( 

(' 

( 

( 

( 

( 

/158827 

171959 

I 
(]) 

/ 320416 

� 

121242 (I;B")l/ A) 
121246 (3ftl"lj � 

171969 

/ 

CD 

FIGURE 1 6. CABLE COMPONENTS 

ISS 2, SECTION 573-127-800 

100658 

~ 

INSULATING SLEEVES 

� 
Part No. I. D. Length 

155750 3/32 1/2" 
155751 1/8 1" 
155752 5/64 1/2" 
155753 1/8 1/2" 
155754 1/16 1/2" 
155755 11/64 5/8" 

Page 17 



SECTION 573-127-800 

NUMERICAL INDEX 

� 
Description and Part Description and Part Description and Part 

Number Page Number Number Page Number Number Page Number 

252M Coil, Magnet 15 90791 Lockwasher 16 150044 Shoe, Primary Clutch 8, �) 
1172 Screw, 2-56 x 5/16 Fil 92265 Screw, 2-56 x 1/8 Rd 7 9,10,11 

16 93118 Lockwasher 4 150048 Spring 6 

2034 Washer, Flat 6,15 93356 Washer, Felt 15 150241 Spring 8,9,10,11 

2191 Lockwasher 2,4,5,6, 7,8, 94693 Wick, Felt 5 150507 Spring 6 

9,10,11 ,12,13, 14,15,16 98832 Screw, 4-40 x 11/16 Fil 150830 Bushing, Shoulder 9,ll 

2539 Nut, 3/8-32 Hex 8,9, 12 150841 Bearing 9, 11 

10,11 100658 Connector, 2 Pt Plug 17 150923 Washer, Felt 5,6 

2669 Lockwasher 6,7,14 104451 Lockwasher 4 151103 Spring 6 
') 3595 Nut, 1/4-32 Hex 4 105028 Wick, Felt 15 151152 Screw, 4-40 x 3/16 Hex 

3598 Nut, 6-40 Hex 4,5,6,7, 110435 Nut, 4-40 Hex 3 2,4,6,15,16 

13,14 110743 Lockwasher 2,3,4,5,6,8, 151346 Screw, 6-40 x 3/8 Fil 

3599 Nut, 4-40 Hex 7 9, 10,ll ,12,13,16 10,11 

3606 Nut, 6-40 Hex 4 111767 Washer, Flat 4 151397 Spring 6 

3640 Lockwasher 3,4,6,7,8,9, 112352 Washer, Flat 4 151610 Washer, Flat 15 

10,11,15 112626 Nut, 10-32 Hex 6,7 151630 Screw, 6-40 x l/4 Hex 

3870 Spring 15 119648 Ring, Retaining 3,7,13, 2,8,9,10, 11, 14,15,16 

5740 Screw, 2-56 x 1/4 Fil 4 14 151631 Screw, 6-40 x 5!16 Hex 

6807 Setscrew, 6-40 5 119649 Ring, Retaining 3,15 2, 7,8, 9,10, 11,13,14 

6835 Washer, Flat 10,11 119652 Ring, Retaining 5,6 151632 Screw, 6-40 x 3/8 Hex 

6970 Nut, 3/8-32 Hex 7 119653 Ring, Retaining 15 4,7,15 

7002 Washer, Flat 2,5,7,12, 120489 Spacer, .052" Thk 13 151638 Washer, Spring lO 

13,14 120824 Washer, Felt 8,9,10,11 151657 Screw, 6-40 x l/4 Fil 4 :> 
7634 Spring 15 120870 Wick, Felt 8,9,10,11 151658 Screw, 6-40 x 5/16 Fil 

8330 Washer, Flat 12 121125 Washer, Spring 15 10,11 

34432 Washer, Flat 6 121242 Clamp, 1/8 ID Cable 17 151685 Screw, 4-40 x 5/16 Fi! 4 

41732 Plate, Clamp 3 121246 Clamp, 3/8 ID Cable 151687 Screw, 4-40 x 7/16 Fil 

41733 Insulator, .062" Thk 3 13,17 13 

42823 Washer, Flat 8,9,10, 125011 Washer, Flat 3,4,5,6, 151689 Screw, 4-40 x 3/4 Fil 3 

11,16 15,16 151692 Screw, 6-40 x 3/16 Fil 4 

45104 Spring 5 125015 Washer, Flat 15 151693 Screw, 6-40 x 9!16 Fi! 

55064A Washer, Flat 4 125252 Spring 5 12 

60669 Spring 5 125802 Washer, Flat 3 151714 Spring 14 

70073 Nut, 3-48 Hex 3 138014 Spring, Contact 16 151721 Screw, 6-40 x 3/4 Hex 12 

71073 Washer, Flat 4 138015 Spring, Contact 16 151722 Screw, 6-40 x 3/16 Hex 

72522 Wick, Felt 4 138033 Insulator, .031" Thk 16 13,14,15 

;) 73175 Lockwasher 8,9,10,11 138034 Plate, Clamp 16 151728 Spring 8,10 

74807 Nut, 10-32 Shoulder 150013 Disc, Adjusting 8,10 151736 Spring 9,11 

Hex 14 150014 Disc, Adjusting 9,11 151737 Screw, 4-40 x 11/64 Hex 

'14962 Spring 15 150026 _Lever, Shoe Release 6,8,9,10,11,15 

76474 Nut, 10-32 Hex 7 8,10 151880 Nut, 4-40 Hex 3,5,12 

77039 Bushing, Insulating 3 150027 Lever, Shoe Release 152441 Washer, Flat 5,6 

81726 Terminal 3 9,11 152634 Washer, Flat 9,10 

82727 Spring 5 150029 Wick, Felt 8,9,10,11 152893 Screw, 4-40 x 1/4 Hex 3, 

82999 Spring 3 150034 Disc, 2 Stop Clutch 4,6, 15,16 
,�) 84575 Spring 6,7 9,11 153267 Washer, Felt 3 

85318 Washer, Leather 4 150040 Screw, 6-40 x 5/8 Fil 153537 Screw, 6-40 x 9/32 Hex 

86079 Washer, Felt 15 8,9,10,11 9,10,11 

90436 Wick, Felt 4 150043 Shoe, Secondary Clutch 153619 Board, Terminal 13 

90752 Washer, Felt 5 8,9,10,11 ,�) 

Page 18 



ISS 2, SECTION 573-127-800 

NUMERICAL INDEX (Continued) 

r Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 
153631 Network, Spark 158781 Rocker, Contact 12 158845 Sleeve 9 

Suppression 13,17 158784 Lever, Feed 5 158846 Post, Spring 6 
153819 Lockwasher 3 158786 Roller 5,6 158847 Clamp, Bearing 2,8,9,10, 
154335 Screw, 6-40 x 9/32 Fil 8 158788 Clamp, Bearing 8,9,10,11 11 
154694 Disc, Clutch Cam 8,10 158789 Plug, Oil Retainer 4 158848 Lever, Push 6 
155724 Strip, Insulating 13 158790 Stud 4 158849 Lever, Push 6 

155725 Plate 13 158791 Gear, 23T 4 158850 Bearing, Sleeve 8,10 
155750 Sleeve, 3/32 ID x l/2" 158792 Spacer, .083" Thk 4 158852 Collar, Set 5 

Lg Insulating 1 7 158794 Spacer, .109" Thk 8,9, 158853 Post,-Spring 13,14 

( 
155751 Sleeve, 1/8 ID x 1" Lg 10,11 158854 Slide 13 

Insulating 17 158795 Plate 8, 9,1 0,11 158855 Extension 4 
155752 Sleeve, 5/64 ID x l/2" 158796 Gear, 46T 9,11 158859 Post, Spring 4,7 

Lg Insulating 1 7 158797 Drum, Clutch 8,9,10,11 158860 Bar 4 
155753 Sleeve, l/8 ID x l/2" 158798 Pin, Sensing 6 158861 Nut, 4-40 Spl 4 

Lg Insulating 17 158799 Pin, Tape Out 6 158862 Bracket, Depressor 4 
155754 Sleeve, 1!16 ID x 1/2" 158800 Screw, 10-32 Pivot 7 158863 Depressor, Tape 4 

Lg Insulating 1 7 158801 Screw, 10-32 Pivot 7 158868 Post, Stop 13,14 
155755 Sleeve, 11!64 ID x 5/8" 158805 Lever 5 158869 Shaft, Eccentric 13,14 

Lg Insulating 17 158807 Screw, 3-48 x 11/64 Fil 158870 Guide 13 
156226 Hub 10,11 3 158873 Guide 13 
156501 Screw, 6-40 x 7/32 Fil 158810 Bail, Latch 5 158874 Plate, Front 13 

13 158812 Bail, Pusher 5 158875 Plate, Rear 13 
156887 Screw, 10-32 x 9/16 Hex 158813 Cover, ContactS 158876 Screw, 6-40 x 1-5/8 Hex 

( 7 158815 Spring, Contact 3 13 
158182 Disc, Clutch Cam 9,11 158816 Spring, Contact 3 158880 Spring, Compression 
158216 Plate, Nut 4 158817 Stiffener 3 10,11 
158553 Shaft 10 158818 Bracket 3 158882 Bracket 12 
158556 Bracket, Spring 6 158819 Shaft, Pivot 5 158883 Spring, Compression 12 
158561 Bushing 4 158821 Plate, Front 6,7,8,9,10, 158887 Plate 13 
158581 Bushing 7 11 158888 Plate 13 
158715 Gear, 32T 10 158822 Plate, Rear 4,7,8,9,10, 158893 Post, Spring 7 
158751 Plate, Clutch Trip 15 11,15 158894 Post, Stop 7 
158752 Lever, Trip 15 158823 Wheel, Feed 3 158895 Clip 8,9,10,11 
158753 Armature, Magnet 15 158827 Connector, 32 Pt 158896 Latchlever 15 
158754 Core, Magnet 15 Receptacle 17 158907 Spring 6 
158757 Hinge, Mounting 15 158828 Bushing, Mounting 7 158923 Bearing, Sleeve 9,11 

( 
158758 Shaft 15 158829 Shaft, Eccentric 6 158926 Screw, 4-40 x 7/32 Hex 
158760 Post, Spring 15 158830 Guide 6 8,9,10,11 
158761 Bail, Armature 15 158831 Bail, Sensing 6 159078 Block, Contact 13 
158762 Lever, Trip 15 158832 Shaft, Eccentric 6 159094 Plate 13 
158766 Screw, 6-40 Contact 12 158833 Lever, Auxiliary 6 159095 Spring 13 
158767 Guide, Lever 12 158834 Latchlever 6 159120 Trip Assembly, Clutch 1, 
158768 Terminal 12 158837 Shaft, 6-5/16" Lg 10 15 
158770 Terminal, Spring Holder 158838 Shaft, 2 Stop 159125 Yoke Assembly 1 ,3 

7,12 Distributor 11 159127 Switch Assembly, Storing 

( 
158771 Shaft 7 158839 Shaft, 1 Stop Sensing 8 1,13 
158777 Holder, Screw 12 158840 Shaft, 4-13/16 Lg 9 159131 Block Assembly 12 
158778 Post, Spring 7 158842 Camsleeve 10 159132 Block Assembly, Storing 
158779 Lever, Cam Follower 7 158843 Camsleeve, 2 Cycle 11 13 
158780 Guide 7,12 158844 Camsleeve 8 159135 Guide, Tape 2 

( 

Page 19 



SECTION 573-127-800 

Part 

Number 

159138 

159142 

159143 

159147 

159150 

159153 

159155 

159158 

159161 

159162 

159164 

159241 

159244 

159313 

159341 

159800 

159802 

159803 

159804 

159805 

159806 

159807 

159808 

159814 

159815 

159816 

159848 

159851 

159872 

159878 

159906 

160434 

160562 

160563 

160564 

160565 

160566 

160567 

160659 

161148 

161149 

161325 

Page 20 

20 Pages 

Description and 

Page Number 

Stud 3 

Shaft Assembly 1,8 

Spring, Torsion 3 

Latch 3 

Yoke 3 

Plate, Top 3 

Lid, Tape 3 

Deflector, Tape 3 

Shaft Assembly 1,11 

Shaft Assembly 1,9 

Bracket, Deflector 6 

Camsleeve 10 

Plate 3 

Reservoir Assembly 4 

Bearing, Ball 8,9,10,11 

Spring 12 

Pawl, Detent 3 

Stud, Eccentric 3 

Spring 13 

Washer, Flat 3 

Shaft 3 

Cover 2 

Screw, 6-40 Captive 2 

Spring, Compression 

Gold Plated 13 

Spring 13 

Stud 4 

Shaft Assembly 1,10 

Cover 2 

Block Assembly 12 

Shaft Assembly 1,10 

Stud, Shoulder 4 

Spring 6 

Screw, 6-40 Spl 4 

Wick, Leather 4 

Stiffener 4 

Bail 4 

Bracket 4 

Reservoir, Oil 4 

Gear, 54T 11 

Retainer, Oil Wick 6 

Wick, Oil 6 

Bail, Latch 5 

NUMERICAL INDEX (Continued) 

Part Description and 

Number Page Number 

161326 Bail, Pusher 5 

161328 Shaft, Pivot 5 

161482 Casting, Main 2,3,4,5, 

6,7,12,13,14,16 

161494 Washer, Felt 3 

161837 Bracket 15 

162354 Reservoir, Oil 4 

162355 Bracket 4 

162470 Plate, Adapter 7 

162476 Plate 12 

162573 Retainer 9, 11 

163011 Pinion, 23T 4 

163012 Gear, 46T 8,10 

163014 Gear, 48T 10 

163363 Stud 4 

163483 Shaft Assembly 1,10 

163485 Camsleeve 1 0 

164363 Camsleeve 8 

164364 Shaft Assembly 1,8 

164568 Modification Kit 5 

164930 Modification Kit 13,15 

164931 Bracket 13 

165027 Network, Spark 

Suppression 15 

170731 Contact Assembly 14 

170732 Plate, Top 14 

170733 Plate, Bottom 14 

170951 Slide 14 

170952 Plate, Rear Side 14 

170953 Plate, Front Side 14 

170954 Guide 14 

170955 Bar, Support 14 

170956 Bracket, Contact 14 

171959 Connector, Blue 

Shielding 17 

171969 Connector, Orange 

Shielding 1 7 

172061 Bushing, Shoulder 14 

172629 Gear, 38T 10 

172757 Camsleeve 10 

172792 Shaft Assembly 1,10 

172793 Switch Assembly 1,14 

173362 Stiffener 3 

"') 
Part Description and 

Number Page Number 

'') 
173489 Lid, Tape 3 

173497 Yoke Assembly l ,3 

173690 Extension, Tape Lid 4 

173697 Gear, 84T 10 

173700 Depressor, Tape 4 
'\ 

173701 Shaft Assembly 1,10 ! 

173788 Deflector, Tape 3 

173871 Spring 4 

) 174085 Spacer, .385" Thk 7 

174326 Bracket w/Gasket 16 

174327 Cover 16 

174329 Plunger 16 

174330 Gasket 16 

174331 Insulator, .031" Thk 16 

174334 Contact Assembly 16 

174506 Block, Contact 12 

176158 Cover 2 

176159 Cover 2 

176164 Bracket, Cover 2 

176166 Post 2 

176264 Modification Kit 1,2 

176265 Modification Kit 1,2 ,) 178171 Modification Kit 7 

179059 Chute, Tape 16 

179129 Modification Kit 1,16 

179135 Lever, Push 6 

179228 Modification Kit 1,16 

193567 Post, Spring 15 

193722 Bushing, Insulator 16 

193784 Screw, Contact 13 

193785 Screw, Contact Gold 

Plated 13 

193788 Lever, Contact 13 

193789 Lever, Contact Gold 

Plated 13 

,.) 193792 Lever, Contact 13 

312428 Plate 7 

315764 Cover 14 

315765 Cover 14 

315766 Modification Kit 14 

320416 Terminal, Ring Type 

13,17 

·�) 

J 


